\.L\n| J..l'“ .
o S EATT
Sty e[ TR
\N-._._._.--/ e
MA bewre CNAS =
;5 TESTING
> \l CNAS L0095

160008222171 Dt

Page 1 of 13 Pages

No. :RZUN2020-2168

far il 4k 5

TEST REPORT
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NAME OF SAMPLE: Prismatic Lithium-ion Battery
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CLIENT: Ruipu Energy Co., Ltd.
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CLASSIFICATION OF TEST: Commission Test
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TEST REPORT
No.: RZUN2020-2168 Page 2 of 13 Pages
o e Type/Model:
;aé:;;;:s;r;;l;%?g?;tlc Lithium-ion Battery 02 4 CB54173200EA
3,2V 205Ah 656Wh
Color: Blue Physical shape:Prismatic
FE g0 FEMIEIR: #AHTE
Commissioned by: Ruipu Energy Co., Ltd. Manufacturer: Ruipu Energy Co., Ltd.
ZAE AL B REVE A PR A il I R A PR A A

Commissioner address: No.205, Binhai 6th Road, | Manufacturer address: No.205, Binhai 6th Road,
Konggang New District, Longwan District, | Konggang New District, Longwan District,

Wenzhou, Zhejiang, China. Wenzhou, Zhejiang, China.

ZEFEERA ks W VLA R M T v DX T DX | I R ks TR R T RV DX A T X VR S i
7N 205 5 205 5

Classification of test: Commission Test Quantity of sample: 40 cells

RS0 ZEHEA FE R EGE: 40 NS

;E;i;ﬁ,écordmg to: Sample identification:

e
ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3 FRABRIAFE 5 cl#~cA0#

Means of receiving: Submitted
by commissioner

EE Y A AL VR o

Receiving date:
A 2020-04-22

Completing date: Test item: 7 items
e H: 2020-05-20 MARWH : 7 1
Test conclusion:

R 418

The Prismatic Lithium-ion Batteries submitted by Ruipu Energy Co., Ltd. are tested according to
Section 38.3 of the Sixth revised Edition Amendment 1 of the Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3). The test
items are full items. The test results comply with the relevant requirements of the standard.

H Fit V] REVR A PR ml &R 07 TR A 1 i, AR R T el e is i@ i) sl b 0 28
NEATHIEIE 155 38.3 TkArAaill, WI v emiH, WXL SRR SRt S E K.

il

Title: Q/Ianager
: .
I U

Revi d by: Tested by:
Approved by: eviewed by ested by

S }fmgzwk’ 1% 2“““%"']'“0 Rl Wet Guokea




Ref. No.: RZUN2020-2168

Page 3 of 13 Pages

Description and illustration of the sample:

FE U B R A -
The sample’s status is good
FEACIR I R o
Cell Dimensions/HLt5 R <) (5455) mmX (1744+0,5) mmX (200+1) mm
Test item Sample No. State Remark
W H FE RE RRAs
1 #~c5H at first cycle, in fully charged states
F AT EARBBCL R 2R HIRE
T1~T5 after 25 cycles ending in fully charged i
co~clon | Sates
% 25 AE T HTBOE A 158 A TS HUIR
&
at first cycle at 50% of the design
rated capacity
11#~c15# | . N . e
CUFTCISE | A 85 J MO B 8 B B
T6 ERER 50% i
' after 25 cycles ending at 50% of the
design rated capacity
16#~c20# | . N . s
CTOFTCETE | 5 25 A2 B g ORI T B L
BIUE 7F 21 50%
at first cycle, in fully discharged states
21#~c30# | .. i . o A , -
T | A A MR e AR A
after 25 cycles ending in fully
T.8 )
31 8~cA0H discharged states i
% 25 NAE T ORI 5E A TSR
&

DR G5 RATF B FRAET ) Ui B

Description of the deviation from the standard, if any:

Remarks:

ks

Aty o LUE S A N

Throughout this report a comma is used as the decimal separator.

LTC-R-4279-UN38.3-A2
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Photos of Samples and Labels/F i B R & FriR

Cell/H#:ts (CB54173200EA 3,2V 205Ah 656Wh)

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict

1 PRAEER AP S HIE

38.3.4 Procedure/Jif 5 B
Test 1: Altitude simulation/JUi 1: =S

Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at
least six hours at ambient temperature (20+£5°C)/ 4 Fg 8 AT H s 7E 35
20+5°C, KSJESINAKT 11,6kpa (IR R IAEA /T 6 A/
Requirement/br B K :

1 Cells and batteries Mass loss limit: <0,1% /#f
J B #515:<0,1%

The samples c1#~c10# :

38.3.41 |2 Open circuit voltage not less than 90%, The | NO leakage, no venting, | p
no disassembly, no

requirement relating to voltage is not applicable e s
: ; rupture and no fire/4w5~
to test cells and batteries at full discharged CA#~c10# [ BE & s T I

states. ;
Wi THEA. TR T
FE SR 15 TF B 1L A T K0 BT B H R B0 | s L s o2 A

90 7% MERAE A F AR R A, | T
3 No leakage, no venting, no disassembly, NoO | Taple 1./¥HE % 1
rupture and no fire £ CFEJD NoETRE . JoHE
R TR R LR T KR KA

Test 2: Thermal test/JUi& 2: Py

Test cells and batteries are to be stored for/Hi it 77 ik 4 4F 40 F -

1 For small cells and batteries: one temperature cycle: 72+2°C(6h) —-40+2°C
(6h) AT/ RS AT — IR IR 9 7242°C(6h) —-4042°C(6h)

For large cells and batteries: one temperature cycle: 72+2°C(12h) —-40+2°C
(12h) /AT KRB S AT — IR BEDE I 9 72+2°C(12h) —40+2°C(12h)

2 The maximum time interval between test temperature extremes is 30
minutes/ i fE 3% 3 i K RIBR S (] /9 30min

3 This procedure is to be repeated 10 times/E & 10 IX1G¥H

4 after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20+5°C)EM LW 5, HIthiE 2025°CHI%M4 T HHE 24

38342 | M P

Requirements/t5 %k

1 Cells and batteries Mass loss limit: <0,1% /£
R <0,1% The samples c1#~c10# :

2 Open circuit voltage not less than 90%, The | No leakage, no venting,
requirement relating to voltage is not applicable | no disassembly, no

to test cells and batteries at full discharged | rupture and no fire/%i s
states. cl#~c10# I FE i . LR

FE 05 TF B P ST T e A R e SR | BRI TERIEL TR
90 % L EERAIE I 58 A ise FBhy i Fiety s, | BORIAREAT IR

3 No leakage, no venting, no disassembly, no | The data is shown in
rupture and no fire Table 1./t W3 1

FES (Rt NEIRWR. THES . MR, B
HULRTHE KGR

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict

1 PRAEER AP S HIE

Test 3: Vibration/{li&, 3: 50

1 Cells and batteries are firmly secured to the platform of the vibration
machine /HLEFT LI 7R B 22 3 e RA & (MDD b

2 The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/{Rzh LAIE5Z iR, DL
THz ¥4hn4% 200Hz, SRJE1EM/DEE] THZ A—AMER, — MERFRS: 15 2%
X B AT R AR5

3 For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased until a peak acceleration
of 8g, occurs (approximately 50Hz). A peak acceleration of 8g, is then
maintained until the frequency is increased to 200Hz. / X} T B AT /N Ha il «
M THZ JT46, PA g, B IR B ORFF A, E A E] 18Hz. AR5 HIRIETREF
7E 0.8mm (S 1.6mm) I HARZM I E 2 13 89, HIUEEIEE (CRE
50Hz) . SRJEIRTF 89, UEAE A, B B4 N F] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until
18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total
excursion) and the frequency increased until a peak acceleration of 2g, occurs
(approximately 25Hz). A peak acceleration of 2g, is then maintained until the
frequency is increased to 200Hz. / % T KA Hh: M 7Hz FF4h, LA 1g, BIUE(E
38.3.4.3 | N EREEAA, HEPEZR 18Hz. ARG IRMEMRFFA 0.8mm L& P
1.6mm) I BARRINE 3 I 29, BUEEINEE (K4 25HZ) .« SR JG TR EF
2gn UEAE Iide 2, BRG] 200Hz,

4 This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell. One of the directions of vibration
must be perpendicular to the terminal face. /LAREH 1) Heth—AN 7 [a) A 208 6 B
ﬁ%ﬁﬁ] Xi%EEKME&E*H%EE‘Jﬁ@L?E% 12 0 BAITE 3 AN
I, 3£ 9 /NI,

Requirements/tx % sk

1 Cells and batteries Mass loss limit: <0,1% /FF i _
5 46<0,1% The samples c1#~c10# :

No leakage, no venting,

2 Open circuit voltage not less than 90%, The . |
requirement relating to voltage is not applicable | "°  ~ disassembly, ~ no

to test cells and batteries at full discharged | 'uPture and no fire/%s 57y
Statos 9| crt~c108 0 BE B R

3 = )
F A 5 B o6 P RS T SAB0BF B IR0 | st o

90 % , b BESRANIE FH T 58 428 56 L A FEth Rl FRLES
3 No leakage, no venting, no disassembly, no
rupture and no fire

FESD (D BB, LHER . k. Tk
VLT KIRGRH R A

The data is shown in
Table 1./%#E .3 1

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

=1

Result
WAL R

Verdict
HE

Requirements

PRAEER

Test 4: Shock/MliR 4: M

1 Test cells and batteries shall be secured to the testing machine/ A% & (1 FE
L[] 58 AT AEA ST L A ot P A S A R T
2 Each cell shall be subjected to a half-sine shock of peak acceleration of 150

gn and pulse duration of 6 milliseconds. Large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11

milliseconds. / XH 44~ G LLEAE R 1509, 92 IESZ (s fEfi o, kel 6

=R, KEHSHEZ B NIEE 509, FIRKITREEERT ] 11 ZA 3 5%

i

Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850
mass

150 g, (or Acceleration(g,)= ( ) , which is smaller) and pulse duration

of 6 milliseconds, large batteries shall be subjected to a half-sine of peak

30000

acceleration of 50 g, (or Acceleration(g,)= (
mass

j, which is smaller) and

pulse duration of 11 milliseconds/X} &A™ Hith LLEAE A 1509, (55 (100850)

mass

MDD B ER M R, KR 6 A2Eb, KA Rk
IR 50g, (505 (”OOOJ M) FUBK SRR SR ] 11 Z5FDEF T

mass

38.3.4.4

i
3 Each cell or battery shall be subjected to three shocks in the positive
direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/
BEA™ H Y B RV ZH 2B = AN A 3 L FEIB 22 B 7 L TR T M A =R,
BRI A2 = kb, SIEEZ 18 kb
Requirements/fr ik 23K :

1 Cells and batteries Mass loss limit: <0,1% /£
Jii & 451 5<0,1%

2 Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable
to test cells and batteries at full discharged
states.

P dt ik 56 e T % F s 2 AN T 1k B8 AT 6 H T 1
90 % , I ESRANIE HI 56 2 JH58 F AR HL LR LGRS

The samples c1#~c10# :
Acceleration= 509,

No leakage, no venting,
no disassembly, no
rupture and no fire/4i 5 N
c1#~c10#MIFE i :
AR I fE= 509,
LR LHEAR . L#E

3 No leakage, no venting, no disassembly, no
rupture and no fire

Femn CRD NIRRTk, ol
UL T A KB HIKE

g\ T LT KL

The data is shown in
Table 1./%dE .3 1

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict

1 PRAEER AP S HIE

Test 5: External Short Circuit/fllif 5 : 4B &

1 The cell or battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized temperature 57+4 °C/Jjl# st i
P YRR o L 3R 2 A TE AE 5744 °C

2 The cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition
is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C/H AL IE M /NT 0,1Q 11 H BH [ 2%
HHATHES, FERIIANRIREKE B 57+4°C2 Ja RFFRHEOIRAE 1 /L L

3 The cell or battery must be observed for a further six hours for the test to be
38.3.4.5 | concluded, P
X HELES B FEt L 20— 20 LR 6 NN A R R A R .
Requirements/f i E R ;
During the test and within six hours after test ,the | The samples c1#~c10# :

cells or batteries no disassembly, no

MR R LA 2 JG 6 AN/, HESEHIh | rupture and no fire/4w 5 N

FE i cl#~c10# () #f i« 0 i

1. External temperature not exceed 170°C B MRS T KB
SRR AL 170°C %

The data is shown in

2. No disassembly, no rupture and no fire.
Y, noTip Table 1./40H 1.7 1

TofffR . TR TG KIS R

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause Requirements Result Verdict
4] PRAEER MALER Hle
Test 6: Impact / Crush / JlliR 6: #EL/HFE P

Impact (applicable to cylindrical cells not less than 18mm in diameter) /

fil GEHTEAAADNT 18 ZKMFE A TE Hi)

1 This test sample cell or component cell is to be placed on a flat smooth
surface/ K1 B fib H ) HE O BRER & 1) R R TRAE — AP D6 1P ik

2 A 15,8 mm diameter bar is to be placed across the center of the sample, A
9,1kg mass is to be dropped from a height of 61+2,5cm onto the sample./#%—
HAER 15,8mm BFIAFNE M iR E S, B—iEN 9,1kg KA
M 6122,5cm 1] 15 BEVE A1 B i

3 The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15,8 mm £ 0,1mm
diameter curved surface lying across the center of the test sample. Each N/A
sample is to be subjected to only a single impact. / #3Zfdi ke, NN 5
SFIE IR AT I S ROSE R O AT 15,840,1 220K M ZR 1 i) A il 2
Ho H—MAFEREZ .

Requirements/fr ik 23K :

1 Cells external temperature not exceed 170°C.H,
OB Rt 1) i v 2R TR UL B B AN I 170°C

2 No disassembly, no fire within six hours of this -

test
ﬁﬁ%éﬁﬂi}ﬁ 6 /I\/J\E]j“‘zp\]’ Eﬁﬁﬁu%%%@ﬁ&
TR LS KRR

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells
38.3.4.6 | less than 18mm in diameter)

/gf?E GEH THETE . R, Wm/afmbmibiER /N T 18 Z KM BT
D)

1 A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1,5 cm/s at the first
point of contact. The crushing is to be continued until the first of the three
options below is reached. / ¥ FEth B o AF FISAE PRSI 2 (A1 B, $5E 7
FEIBEIMR, AR — el m LR EE KLy 1,6 HOK/AD . YR RrEidtsT, |
FIHBLLLT =Mz —:

(a) The applied force reaches 13 kN + 0,78 kN. / Jiti il 1) /715 %] 13kN+0,78kN
(b) The voltage of the cell drops by at least 100 mV,/Fth () H1 & R FE %52 100
(c) The cell is deformed by 50% or more of its original thickness./H 2% JE ik J&i P
SRR 50%LA L.

2. A prismatic or pouch cell shall be crushed by applying the force to the
widest side. A button/coin cell shall be crushed by applying the force on its flat
surfaces. For cylindrical cells, the crush force shall be applied perpendicular to
the longitudinal axis. /4% BLAS 2% H it 8 M e 5 ) — TRt R o SR $0/88 T T L
iy S MY SR T ot o [RUASE T R A5 Al 5 ) 7 ) ot s

Requirements/fr i E R . ~ ]
1 Cells external temperature not exceed 170°C.H, The s_amples %}1# Cio#'
S PRt G B e 2 T L P AR 170°C Réﬁgiﬂhﬁf&mg
2 No disassembly, no fire within six hours of this Bk, T kg

test _ _
i > The data is shown in
IR G 6 N2, HIESHERES Y i S R te

TR TR KNG R Table 2./%#s W.3& 2

LTC-R-4279-UN38.3-A2
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ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

Clause

=1

Requirements Result

PRAEER AP S

Verdict
HE

38.3.4.7

Test 7: Overcharge/illif 7: T 75 &

1 The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/L 2 £ filli | 4 FE 1 K342 78 H HL AT
FEM 7R

2 The minimum voltage of the test shall be as follows/Zs iz £ /> FL WL F 52

a) When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the
battery or 22V/ #iR ) SXHER B 78 L L AN S
18V, A f fi /) 78 R RIS N | R 8 i K78
HL LR [ A A5 B A 22V 2 RN

b) When the manufacturer's recommended
charge voltage is more than 18V, the minimum -
voltage of the test shall be 1,2 times the
maximum charge voltage/ W% FHEFEI FTTHH
IR 18V, AR B/ 78 H LU N ) S A
E RN TR HL LR 1,2 5.

3 Tests are to be conducted at ambient
temperature 20+5°C, The duration of the test
shall be 24 hours/20+5°CHIIA BT E R, 6
4 24 /BT

Requirements/f i E R :
No disassembly and no fire within seven days of
this test -

IR HE AR B TP ARG 7 RN, B AR
T KRR

N/A

38.3.4.8

Test 8: Forced discharge/illiz, 8: 5l &

Each cell shall be forced discharged at ambient temperature by connecting it
in series with a 12 V D.C. power supply at an initial current equal to the
maximum discharge current specified by the manufacturer,

20 5°CHUMSEIR L T, R ELAHUGIEBAE 12V BB AR LT SRMI s, it
LI VRS- A 25 R RS AG R I | i E R R TBCR AR -

The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere)

i 72 RS P AL O A IDEAE D s B A 3 K /INRT D 2R 1) SR R 3RS, A
LA TR SR A BRI ) /NN D 8E 25 EBR DIIAR IR (%285

Requirements/fr i R : The samples c21#~c40#:

No disassembly and no fire within seven days of no dlsgs§embly and no

R IR RIS 7RI, NERAA | g *

T KNG KA The data is shown in
Table 3./4#i W3 3

LTC-R-4279-UN38.3-A2
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Table1: T1~T5/% 1. iX4 1~ii% 5

Test 5:
Samol Mass ocv Tessitn;ll:":::;de Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Egtﬁ;?tal
PY prior to | prior to . . , MK 2: Rk MR 3: #zh WK 4: phs Circuit/illix
e No. . . Tk 1. HEE »
v o | test/ik | test ik 5 ShERKG %
ﬁ;u Lol Lol Change Mass Change Change Change
] = E(V Mass loss(%) . . Mass loss(%) . Mass loss(%) . Temp. (°C)
=(g) 5(V) FREA(%) ratio loss(%) ratio TR (%) ratio B (%) ratio I (°C)
PR | b (%) | RER%(%) | HIE) | | dm%) | O | mke) |
cl1# | 3974,02 | 3,349 0,000 100,00 0,003 99,40 0,000 99,97 0,000 99,97 57,5
c2# | 3979,16 | 3,347 0,000 99,97 0,001 99,52 0,000 99,97 0,000 99,97 57,8
c3# | 3984,14 | 3,345 0,000 100,00 0,000 99,55 0,000 99,97 0,000 99,97 57,7
c4# | 3982,63 | 3,347 0,000 99,97 0,000 99,55 0,000 99,97 0,000 99,97 57,9
c5# | 3980,53 | 3,345 0,000 100,00 0,000 99,52 0,000 99,97 0,000 100,00 57,5
c6# | 3984,11 3,346 0,000 100,00 0,000 99,49 0,000 99,97 0,000 99,97 58,8
c7# | 3980,17 | 3,346 0,000 100,00 0,000 99,52 0,000 99,94 0,000 99,97 58,3
c8# | 3977,66 | 3,345 0,000 100,00 0,000 99,55 0,000 99,97 0,000 100,00 58,9
c9# | 3978,81 | 3,347 0,000 99,97 0,005 99,49 0,000 99,97 0,000 100,00 57,8
c10# | 3979,27 | 3,345 0,000 100,00 0,000 99,52 0,000 99,97 0,000 99,97 57,5

LTC-R-4279-UN38.3-A2
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Table2: Crush /3% 2:55 %

Sample No.
Test 6: FEit S
Crush/ifl] OCV prior to test /
R 65 WIHTHEE (V)
Temp. (°C)

c11# c12# c13# c14# c15# c16# cl17# c18# c19# c20#

3,298 3,297 3,298 3,298 3,298 3,297 3,296 3,297 3,298 3,298

: 24 24,7 24 24 24,7 24 24 24 24 247
Yﬁ}g (OC) 19 i) 16 19 ] 13 18 ,9 ,3 3
Table 3: Forced discharge / % 3. sl i i
Sa£p;e;°' c21# 224 c23# 24t c25H 26 coTH o8t c20# 30
Test 8: ocv F|]’iuorto test
Forced Y P 2,824 2,813 2,822 2,825 2,821 2,819 2,826 2,815 2,822 2,823
. [ BT R (V)
discharge Samole No
9 8: 3% np'e No- c31# 324 c33# c34# c35¢# Cc36# c37# 38t Cc39# c40#
JETRS
il GE :
OCVpriortotest |, o5 | 2822 | 2820 | 2825 | 2816 | 2817 2,811 2825 | 2825 | 2,822
/ _\l/ﬁ%—ﬁiﬁ‘ EE‘E(V) L) L) E) L) E) L) L) ) L) E)

LTC-R-4279-UN38.3-A2
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= I
Important

1. JoAar i B Ay B 55 6 3
The test report is invalid without the official stamp of CVC.

2. REARK S PBH[FERE, NI E R R
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AHREEAHEN L A N K AS Il N2 44 TE R
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. ARG IRETCRL
The test report is invalid if altered,

5.Eﬁ%%%%ﬁ%&,&?Wﬁﬁ%25@+ﬂ%mﬁﬁ%$ﬁ%
Ot;jections to the test report must be submitted to CVC within 15
days,

6. K H i (AR BE 60

The test report is valid for the tested samples only. B

7' %H%*é?“-”%ﬁ“ﬁ%g%ﬂfﬁ”, “P”i%ﬂ_\‘“@ﬁ”, “F”i%ﬂ_\‘“z:ﬁﬁ”,
“N/A”%%Z]_\‘“Z:iﬁ);ﬁ”o
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

wkfRE7 IR CUA BT 12 ECHE IR HOFE B el I 122 o %

o ke o E M REAOT R KIERE K 35

Address: No.3,Tiantaiyi Road, Kaitai Avenue, Science City, Guangzhou P. R.
China.

H  1%(Tel): 020 32293888

f&  H(FAX): 020 32293889

M B 2 i (Post Code): 510663

E-mail: office@cvc.org.cn

http://www.cvc.org.cn

LTC-R-4279-UN38.3-A2
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